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The following sample(s) was/ were submitted and identified on behzlf of the olent 2=

Sample Name : PVC FENCE

SGS Ref. No. : SHIN1605021492PS

Product Specification : PVC FOAM PICKET

Manufacturer

Material and Mark : PVC

Date of Receipt October 12, 2022

Testing Start Date October 12, 2022

Testing End Date October 12, 2022

Test result(s) : For further details, please refer to the following page(s)
Signed for

SGS-CSTC Standards Technical
Services (Shanghai) Co., Ltd.

k/e/{cw\ /.

Keran Wang
Authorized signatory
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Summary of Results:

No. Test ltem Test Methad ‘ T Coanciuzion |
Light Ageing Test-UV ' - l o
1 ASTM D4328-13 Cvcle & | Seerezuli,
Exposure )
Note: Pass : Meet the requirements;
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Test Item: Light Ageing Test-UV Exposure
Sample Description: Buff plastic part

Test Method: ASTM D4329-13 Cycle A
Test Condition:

Exposure cycle:
ASTM D4329-13 cycle A

Lamp type: UVA-340
8h UV at (60+2.5)C BPT, (0.89+0.02) W/(m2-nm)@340nm
4h condensation at (50+2.5)°C BPT

Exposure duration: 1000h
Test Result:

AFE*ab (See note 1)

SCE SCI
1 1.3 14

Sample

Note: Pass: Meet the requirements

1. According to ASTM D2244-15a, AE*a values were measured by d/8 sphere spectrophotometer.
Use D65 standard light source with 10° observer, 25mm aperture. SCE: exclude specular
reflection condition, SCI: include specular reflection condition.

2. The results were carried out within 1 hour after above specified durations for the intermediate
inspection as well as at the end of the exposure.
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Before test
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Docurmn a

TNs document is luuodnr{ the Company subject to its General Conditions of Service printed overieaf,
1/ /WWW. S0 8. COMm/ rmund-c nd

the Company's
istoits Cllonl lnd m

AhAARAKK End of report**iittit

on
lonl aspx and, for electronic format documants, subject to Terms and Condil ro: ectronic
-condIlIonlﬂum.-c—Documonl aspx. Attention Is drawn to the Ilmlutlon of ll-bw.

Incmnm“unn Ind Iumal;’;on lnun dul'ln-d moflln A.ny holder of this document Is advised Iml Inlwmnlkm aonlalmd h-rnon refl
at the time of its intervention only and within the limits of Cllent’s Instructions, | g bllity
documlnl don not exonerale partles lo & Lransaction from exercising all I.M r ”B..u and ol ltgauonl undor ms

extent ol the
retained

or email:

aleration, lmrry or m-mauon of IM conlent or appearance of

uxupl In full, Ilhoul prior wmh

the fullest

document
Unl.a olherwise staled the results shown In this lest report r-l’or only to Ih- nmpl-(-) I-Zhd and such umpls(l) are
Alllntlun Tu :h-:h Ihu

icily of lesting /linspoction report & certificale, please contact us sl telephone: (36-755) 3307 1443,

ckg@sgs.com
No.89, Block 1158, East Kang Qiao Road, Pudong District, Shanghai, China. 201319 1(86-21)61196300  [(86-21)68183122/68183920  Www.59Sgroup.com.cn
BE- b AREHEH595695  MGI201319 (852161600 [(8521)68183122/6818320 e sgs.china@sgs.com
T

Member of the SGS Group (SGS SA)

Scanned with CamScanner


https://digital-camscanner.onelink.me/P3GL/g26ffx3k

